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History of this test report
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1. Summary of Test Procedure and Test Results
1.1. Applicable Standards

ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart E §15.407

KDB 789033

FCC Rule Description of Test Result

15.203 Antenna Requirement PASS
15.207(a) AC Power Line Conducted Emission PASS
1":1’;1_%(;) Radiated Spurious Emission PASS
15.407(a) 26 dB & Occupied Bandwidth PASS

15.407 6 dB Bandwidth PASS
(a)l 2?2)7(3) Average Power PASS
15.407(a) Power Spectral Density PASS

2.1091 Radio Frequency Exposure PASS

*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be
determined by standard requirement.

*This EUT has been also tested and compiled with the requirement of FCC Part 15, Subpart B,
recorded in a separate test report(22110068-TEFVO0L1).
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

Operation Frequency Range

802.11b/g/n/(Turbo QAM)/ax: 2400-2483.5MHz
802.11a/n/ac/ax: 5150-5250MHz, 5250-5350MHz,
5470-5725MHz, 5725-5850MHz

Center Frequency Range

802.11b/g/n/(Turbo QAM)/ax: 2412MHz~2462MHz
802.11a/n/ac/ax: 5180-5240MHz, 5260-5320MHz,
5500-5720MHz, 5745-5825MHz

Modulation Type

WLAN:

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

802.11g/n: BPSK, QPSK, 16QAM, 64QAM, 256QAM(TurboQAM)
802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM
5GHz:

802.11n/a: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM

Modulation Technology

DSSS, OFDM, OFDMA

Data Rate

WLAN:
2.4GHz:
802.11b: 1, 2, 5.5, 11Mbps
802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO0O — MCS15, HT20/40

MCSO0 — MCS9, VHT20/40(TurboQAM)
802.11ax: MCS0O — MCS11,HE20/40
5GHz:
802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO — MCS31, HT20/40
802.11ac: MCS0O — MCS9, VHT20/40/80/160
802.11ax: MCS0O — MCS11,HE20/40/80/160

Antenna Type

Copper Tube Antenna (For ANT A & ANT B)
PCB Tube Antenna (For ANT C & ANT D)

Antenna Gain

2400-2483.5MHz: ANT A: 4.35dBi, ANT B: 2.73dBi

5150-5250MHz: ANT A: 4.63dBi, ANT B: 2.74dBi, ANT C: 2.87dBi, ANT D: 2.51dBi
5250-5350MHz: ANT A: 5.23dBi, ANT B: 3.13dBi, ANT C: 2.73dBi, ANT D: 2.59dBi
5470-5725MHz: ANT A: 6.57dBi, ANT B: 4.93dBi, ANT C: 2.21dBi, ANT D: 2.33dBi
5725-5850MHz: ANT A: 5.58dBi, ANT B: 3.45dBi, ANT C: 2.52dBi, ANT D: 2.05dBi

Adapter

Brand: Amigo, Model: AMS200-1201500FU

Spec.: Input: 100-240V~ 50/60Hz 0.8A Max.
Output: 12V / 1.5A

Note:

1. EUT support TPC Function.

2. WLAN 2.4G and WLAN 5G can simultaneously transmission.

3. EUT support Master Mode.

4. WLAN 2.4G Turbo QAM / 802.11ax & 5GHz 802.11ac / 11ax support beamforming Function.
5. For more details, please refer to the User’s manual of the EUT.
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The differences between all model numbers as follow:

Model XDSL Remark
VR-3071v2

Yl Market tation.
VR-3073u es arket Segmentation
PRT-6301v2

N Market tation.
WR-2411u 0 arket Segmentation

Note:After engineering evaluation, VR-3071v2 are worst case , hence are used at test report.

2.2. Carrier Frequency of Channels

Band: 5150MHz-5250MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20

Channel Frequency(MHz) Channel Frequency(MHz)
*36 5180 44 5220
*40 5200 *48 5240
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*38 5190 *46 5230
802.11ac VHT80 , 802.11ax HE80
Channel Frequency(MHz)
*42 5210

Band: 5250MHz -5350MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20

Channel Frequency(MHz) Channel Frequency(MHz)
*52 5260 *60 5300
56 5280 *64 5320
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*54 5270 *62 5310
802.11ac VHT80, 802.11ax HE80
Channel Frequency(MHz)
*58 5290

Band: 5150MHz -5350MHz: Straddle Channel
802.11ac VHT160,802.11ax VHT160

Channel Frequency(MHz)
*50 5250

Band: 5470MHz -5725MHz
802.114a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20

Channel Frequency(MHz) Channel Frequency(MHz)
*100 5500 124 5620
104 5520 128 5640
108 5540 132 5660
112 5560 136 5680
116 5580 *140 5700
*120 5600
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*102 5510 126 5630
110 5550 *134 5670
*118 5590
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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802.11ac VHT80, 802.11ax HE80
Channel Frequency(MHz) Channel Frequency(MHz)
*106 5530 *122 5610
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Band: 5470MHz -5725MHz: Straddle Channel
802.11a, 802.11n HT 20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz)
*144 5720
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz)
*142 5710
802.11ac VHT80, 802.11ax HE80
Channel Frequency(MHz)
*138 5690
802.11ac VHT160 ,802.11ax VHT160
Channel Frequency(MHz)
*114 5570
Band: 5725MHz -5850MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz) Channel Frequency(MHz)
*149 5745 161 5805
153 5765 *165 5825
*157 5785
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*151 5755 *159 5795
802.11ac VHT80, 802.11ax HE8O0
Channel Frequency(MHz)
*155 5775
Note: Channels remarked * are selected to perform test.
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. : 9 of 527

FCC ID : LOVVR3071V2



"

0.

CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

2.3. Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to ANSI
C63.10.
b. The complete test system included remote workstation and EUT for RF test. The remote
workstation included Notebook.
c. An executive program, ” accessMTool ver. 3,1,0,1” under Windows OS system was executed to
transmit and receive data via WLAN. (Non BeamForming)
d. An executive program, ” wl command” under Windows OS system was executed to transmit and
receive data via WLAN. (BeamForming)
e. The following test modes is VR-3071v2 were performed for the test:
Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11a (6Mbps) , Non BeamForming
2 802.11ax HE20 (7.3Mbps) , Non BeamForming
3 802.11ax HE40 (14.6Mbps) , Non BeamForming
4 802.11ax HE80 (30.6Mbps) , Non BeamForming
5 802.11ax HE160 (61.3Mbps) , Non BeamForming
6 802.11ax HE20 (7.3Mbps) , BeamForming
7 802.11ax HE40 (14.6Mbps) , BeamForming
8 802.11ax HE80 (30.6Mbps) , BeamForming
9 802.11ax HE160 (61.3Mbps) , BeamForming
caused “Test Mode 2,6” generated the worst case, it was reported as the final data.
Radiation Emissions (9KHz ~30MHz & 30MHz ~ 1GHz)
Test Mode | Operating Description
1 802.11a (6Mbps) , Non BeamForming
2 802.11ax HE20 (7.3Mbps) , Non BeamForming
3 802.11ax HE40 (14.6Mbps) , Non BeamForming
4 802.11ax HE80 (30.6Mbps) , Non BeamForming
5 802.11ax HE160 (61.3Mbps) , Non BeamForming
6 802.11ax HE20 (7.3Mbps) , BeamForming
7 802.11ax HE40 (14.6Mbps) , BeamForming
8 802.11ax HE80 (30.6Mbps) , BeamForming
9 802.11ax HE160 (61.3Mbps) , BeamForming
caused “Test Mode 2,6” generated the worst case, it was reported as the final data.
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. : 10 of 527

FCC ID : LOVVR3071V2



o

CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Radiation Emissions (1GHz ~ 40GHz)

Test Mode | Operating Description

1 802.11a (6Mbps) , Non BeamForming

802.11ax HE20 (7.3Mbps) , Non BeamForming

802.11ax HE40 (14.6Mbps) , Non BeamForming

802.11ax HE80 (30.6Mbps) , Non BeamForming

802.11ax HE160 (61.3Mbps) , Non BeamForming

802.11ax HE20 (7.3Mbps) , BeamForming

802.11ax HE40 (14.6Mbps) , BeamForming

0N |0~ |W|IN

802.11ax HE80 (30.6Mbps) , BeamForming

9 802.11ax HE160 (61.3Mbps) , BeamForming

caused “Test Mode 1~9” generated the worst case, they were reported as the final data.

Note: 1. The EUT has two types (with XDSL and non XDSL), After engineering evaluation,
XDSL are worst case, hence, are used at test report.
2.There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.
(For Non BeamForming Mode):
AC Power Line Conducted Emission is AC 120V / 60Hz worst case.
Radiation Emissions (BELOW 1GHz) is AC 120V / 60Hz worst case.
(For BeamForming Mode):
AC Power Line Conducted Emission is AC 120V / 60Hz worst case.
Radiation Emissions (BELOW 1GHz) is AC 240V / 60Hz worst case.
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The EUT incorporates a MIMO function
Modulation Type TX CONFIGURATION
802.11a 4TX
802.11n HT20 4TX
802.11n HT40 4TX
802.11ac VHT20 4TX
802.11ac VHT40 4TX
802.11ac VHT80 4TX
802.11ac VHT160 4TX
802.11ax HE20 4TX
802.11ax HE40 4TX
802.11ax HE80 4TX
802.11ax HE160 4TX
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2.4. Description of Test System

Non BeamForming

RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 1.2m /NS N/A
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 15m /NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 1.2m /NS N/A
BeamForming
RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CATS5E 1.2m /NS N/A
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter/ 1.8m / NS
RJ45 Cable TE CONNECTIVITY CATS5E 15m /NS N/A
RJ45 Cable TE CONNECTIVITY CATS5E 1.2m /NS N/A
Notebook lenovo S1GL2W N/A Adapter/1.8m / NS
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable*2 TE CONNECTIVITY CATS5E 1.2m /NS N/A
Notebook lenovo S1GL2wW N/A Adapter / 1.8m / NS
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2.5. General Information of Test

Test Site

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Taiwan (R.O.C.)

Tel:+886-3-3226-888
Fax:+886-3-3226-881

FCC TW1439, TW1079
IC 4934E-1, 4934E-2
T-2205 for Telecommunication test
VCC] C-4663 for Con_ducted e_mi;sion test
R-4218 for Radiated emission test
G-10812, G-10813 for radiated disturbance above 1GHz

Frequency Range
Investigated:

Conducted: from 150kHz to 30 MHz

Radiation: from 30 MHz to 40,000MHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

Non BeamForming

) ) Environmental
Test Item Test Site Test period . Tested By
Conditions
22~26.7C |/ Leon
RF Conducted RFCONO1-NK |2022/12/06~2023/02/13
45~64% Huang
21~24C |/ Leon
Radiated Emissions 3M02-NK 2022/11/24~2022/11/29
36~49% Huang
AC Power Line 5 Leon
o CONO1-NK 2023/04/21 25T /55%
Conducted Emission Huang
BeamForming
_ _ Environmental
Test ltem Test Site Test period N Tested By
Conditions
21.5~26.7C / Leon
RF Conducted RFCONO1-NK |2022/12/27~2023/01/25
45~59% Huang
- . . o, Leon
Radiated Emissions 3M02-NK 2022/12/29~2022/12/30| 22°C /43~46%
Huang
AC Power Line . Leon
o CONO1-NK 2023/04/21 25C /55%
Conducted Emission Huang
o
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2.6. Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with
the emissions test results be included in the report. The measurement uncertainties given
below are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) +3.28dB
Radiated Spurious Emission(9KHz~30MHz) 1+3.4dB
Radiated Spurious Emission(30MHz~1GHz) 15.7dB
Radiated Spurious Emission(1GHz~40GHz) 16.8dB
6dB Bandwidth 14.4%
26dB Bandwidth 14.4%
Occupied Bandwidth 14.4%
Peak Output Power(Conducted Power Meter) | £1.1dB
Power Spectral Density 1+1.8dB
Duty Cycle 11.2%
Frequency Stability 10.21KHz
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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3. Test Equipment and Ancillaries Used for Tests

Non BeamForming

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Calg);?etlon Valid Date
Bilog Antenna Schwarzbeck VULB9168 369 2022/04/22 | 2023/04/21
Active Loop Antenna EMCO 6507 40855 2022/05/25 | 2023/05/24
Horn Antenna EMCO 3115 31601 2022/10/12 | 2023/10/11
Horn Antenna EMCO 3116 31970 2022/03/18 | 2023/03/17
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSV 40-N 101329 2022/07/20 | 2023/07/19
Preamplifier Agilent 8449B 3008A01954 | 2022/03/17 | 2023/03/16
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60660 2022/04/08 | 2023/04/07
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2022/09/06 | 2023/09/05
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2022/03/21 | 2023/03/20
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2022/4/9 2023/4/8
Cable-3m(30M-40G) | HUBER SUHNER SUCOFLEX 102 MY2608/2 2022/4/9 2023/4/8
Cable-0.5m(1G-40G) Rapidtek A0GHZ 50CM 38“"5;1?1'\"850 2022/4/9 | 2023/4/8
Cable-3m(1G-40G) Rapidtek 20GHz 300cm | SBMISSBMSI0 000119 | 20231418
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2022/01/11 | 2023/01/10
Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 104 805796/4 2022/01/11 | 2023/01/10
Cable-8m(1G-26.5G) WOKEN WCBA-WCA203SM CCE1374 2022/04/25 | 2023/04/24
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
0
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BeamForming

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Call[g);taetlon Valid Date
Bilog Antenna Schwarzbeck VULB9168 369 2022/04/22 | 2023/04/21
Active Loop Antenna EMCO 6507 40855 2022/05/25 | 2023/05/24
Horn Antenna EMCO 3115 31601 2022/10/12 | 2023/10/11
Horn Antenna EMCO 3116 31970 2022/03/18 | 2023/03/17
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSV 40-N 102151 2022/08/19 | 2023/08/18
Preamplifier Agilent 8449B 3008A01954 | 2022/03/17 | 2023/03/16
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60660 2022/04/08 | 2023/04/07
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2022/09/06 | 2023/09/05
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2022/03/21 | 2023/03/20
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2022/01/11 | 2023/01/10
Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 104 805796/4 2022/01/11 | 2023/01/10
Cable-8m(1G-26.5G) WOKEN WCBA-WCA203SM CCE1374 2022/04/25 | 2023/04/24
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2022/4/9 2023/4/8
Cable-3m(30M-40G) | HUBER SUHNER SUCOFLEX 102 MY2608/2 2022/4/9 2023/4/8
Cable-0.5m(1G-40G) Rapidtek 40GHZ 50CM 38MS§§1M850 2022/4/9 2023/4/8
Cable-3m(1G-40G) Rapidtek a0GHz 300cm | SBVISIIMSIOL 0001419 | 20231418
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
o
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. : 17 of 527
FCCID : LOVVR3071V2




"

0.

CERPASS TECHNOLOGY CORP.

Report No.: 22110068-TRFCC02

Test ltem RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Call[g);taetlon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 | 2022/11/29 | 2023/11/28
Power Meter Anritsu ML2495A 1224005 2022/04/12 | 2023/04/11
Power Sensor Anritsu MA2411B 1207295 2022/04/12 | 2023/04/11
Attenuator KEYSIGHT 8491B MY39250703 | 2022/04/12 | 2023/04/11
Test Item AC Power Line Conducted Emission
Test Site CONO1-NK
Instrument Manufacturer Model No Serial No Cal;:t;;?etlon Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 101200 2022/08/22 | 2023/08/21
Line Impedance
o Schwarzbeck NSLK 8127 8127-740 2022/08/21 | 2023/08/20
Stabilization Network
Pulse Limiter ROHDE & SCHWARZ ESH3-72 101933 2022/09/29 | 2023/09/28
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2022/09/06 | 2023/09/05
E3 AUDIX v8.2014-8-6 RK-000531 NA NA
0
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4. Antenna Requirements
4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.
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T-FD-511-0 V1.5 Page No. : 19 of 527
FCCID . LO9VVR3071V2



o

CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

4.2. Antenna Construction and Directional Gain

Antenna Type

Copper Tube Antenna (For ANT A & ANT B)
PCB Tube Antenna (For ANT C & ANT D)

Antenna Gain

5150-5250MHz: ANT A: 4.63dBi, ANT B: 2.74dBi, ANT C: 2.87dBi, ANT D: 2.51dBi
5250-5350MHz: ANT A: 5.23dBi, ANT B: 3.13dBi, ANT C: 2.73dBi, ANT D: 2.59dBi
5470-5725MHz: ANT A: 6.57dBi, ANT B: 4.93dBi, ANT C: 2.21dBi, ANT D: 2.33dBi

5725-5850MHz: ANT A: 5.58dBi, ANT B: 3.45dBi, ANT C: 2.52dBi, ANT D: 2.05dBi

(Non-Beamforming)

5150MHz -5250MHz

For Power directional gain= 4.63 dBi
For PSD directional gain = 4.63 dBi

5250MHz -5350MHz

For Power directional gain = 5.23dBi
For PSD directional gain = 5.23 dBi

5470MHz -5725MHz

For Power directional gain=6.57 dBi
For PSD directional gain = 6.57 dBi

5725MHz -5850MHz

For Power directional gain= 5.58dBi
For PSD directional gain =5.58 dBi

* Power and PSD directional gain refer to PAG Gain Report.

(Beamforming)

5150MHz -5250MHz

For Power directional gain=4.63 dBi
For PSD directional gain = 4.63 dBi

5250MHz -5350MHz

For Power directional gain=5.23 dBi
For PSD directional gain = 5.23 dBi

5470MHz -5725MHz

For Power directional gain= 6.57 dBi
For PSD directional gain = 6.57 dBi

5725MHz -5850MHz

For Power directional gain=5.58 dBi
For PSD directional gain = 5.58 dBi

* Power and PSD directional gain refer to PAG Gain Report.
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5. Test of AC Power Line Conducted Emission

5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to

determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz2) (dBuv) (dBuv)
0.15-05 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was

kept at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

-~ o o o

= «Q

Maximum Hold Mode.

All the support units are connecting to the other LISN.

The frequency range from 150 kHz to 30 MHz was searched.

The LISN provides 50 ohm coupling impedance for the measuring instrument.
The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

CERPASS TECHNOLOGY CORP.
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5.3. Typical Test Setup

/] ‘

| A 80cm
80c HJ
80cm —°
1 —o
LISN v LISN
< J
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5.4. Test Result and Data

Non BeamForming

Power AC 120V / 60Hz Pol/Phase LINE
Test Mode Mode 2, CH149
1DELMI (dBuY}
a0
ED
0
T LISN-CLASS B [QP
B0 e I {1 |B P
T LISN.CLASS B [AV)
] T [ z
40
30
20 1
0 T
1}
015 0.2 0.5 1 2 5 10 20 30
Freguency [MHz}
Frequency Factor  Reading Lewvel Limit Yargin Detectar PJF
i Mz ) £dE) [dBuY (dBuv]  (HEuN) £dE)
1 .16 9.594 3.66 13.68 55 .62 -43 .82 Average P
2 2,15 s 14,75 24 .69 63,62 - 4@, 03 s P
3 2,21 s -B.89 9.85 53,36 -44 .31 Average P
4 @,21 sy 18, 34 19.98 63.36 -43 .38 qaF P
5 @2.31 5.9% .26 15.21 43,93 -34 .55 Average P
[ 28.31 .05 1,58 28,25 53.98 -39 .65 aF P
7 2.42 .06 15.41 25.37 47.38 -22 .81 Average P
a 2.42 .06 21.87 31.835 57.38 - 26.35 QP P
el 3.72 18.13 -8. X8 9.87 45,88 -36.13 Average F
13 3.72 18.13 S.08 15.1= 55.8a8 -48.BF QF P
11 5,87 18,22 .62 16,84 52,22 -33.16 Average P
12 §.87 18,22 12.16 22.38 a2 .88 =37 .62 dp P
Hote: Level=Reading+Factor
Margin=Lavel-Limit
Factor={LI3N or ISN or Current Probe)Factor + Cakls Loss
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Non BeamFormin
Power . | AC 120V / 60Hz Pol/Phase NEUTRAL
Test Mode Mode 2, CH149
100 Lesvel [l B
a0
80
FiLL
[ LISN-CLASS B (QF
B0 S | | B {QF)
sol |t ] LISN CLASS B (AV)
4l
30
20 1
10
0
015 0.2 0.s 1 2 5 10 20 30
Frequency (MHz)
Frequency  Factor Acading Lewel Limit Hargin Detector F/F
MO, [MHZ ) (dB] {dBuUV) {HBUW) [dEUY ) (dB]
1 a. 16 9,95 6.32 16.37 5S.7R -39.,45 Avarages F
2 a.1l6 9.95 13.25 23.28 B5. TR -42 .58 o p
3 a,.21 9,95 -4,14 S.BL S3.081 -47 .28 Avarage P
4 a,.21 9,95 5.19 16.14 63,081 -4 .87 .2 P
5 a.37 9.95 -3.54 6.42 45,46 -47 .84 Avaraga p
] a.37 Q.95 5.79 15.75 SE.dE -42.71 = B
T a.43 9.945 9.75 12.71 47 .33 -2T7 .62 Avsrags B
& a.43 Q.95 15.158 25.12 E¥.33 -32.21 = B
o G.82 18.23 4.48 14.63 a8 .08 -35.37 Averages B
1a 5.82 18.23 14.73 15.82 o sl -34 .98 P B
11 T.33 1a.24 5.28 15.44 a8 .08 -34 .56 Averages B
12 T.33 18.24 13.77 24 81 &8 .88 -35.99 i3 P
Mote: Level=Reading+Factor
Mergin=Lewel-Linit
Fector=[LISN or ISH or Current ProbeFactor + Cable Los=
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BeamForming

Power AC 120V / 60Hz Pol/Phase LINE
Test Mode Mode 6, CH48
qopLeve! [dBuY)
a0
20
T
- T | LISK-CLASS B (QF)
50 "---____ - LISH-CLASS B (AV
40
30
20 H 1
10 El
0
015 0.2 0.5 1 2 & 10 20 30
Fraguency (MHz)
Frequency Factor Reading Level Limit Hargin Detector PAF
He [EHz ) [dR] T CdBuly  (dBuV) [dB]
1 B.15 3.34 5.67 15.61 55.74 -48. 13 AVErage F
2 f.15 9,54 14,33 24,27 B5. T4 -41 .47 e F
3 w.22 9.94 -2.68 7.34 52.99 -45.65 Avarage P
4 8.2z 9.94 5.29 18.23 B2.99 -44. TR e P
5 a.27 9.94 -G, 18 3.84 51.84 e Avarage P
= 8.2 9.94 S.44 15.38 BL.84 -45. 66 e P
7 .42 9.96 11.55 21.62 47 .43 -25.81 Average P
] @.42 9.96 19.14 29.18 5743 -253.33 e P
o .48 9.96 -5.91 4.85 A6, 64 -42.59 Avarage P
18 .46 9.94 9.468 19.56 56 .64 -37.88 P P
11 643 18.21 &84 17.85 5888 -32.95 Avarags B
12 G.43 18.21 12.49 22.78 &8 .88 -37.38 P P
Mote: Level=Readlng-Factor
Margin=Level-Linlt
Factor={LISW or I5SN or Current Probe)Factor + Cable Loss
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BeamForming

Power AC 120V / 60Hz Pol/Phase NEUTRAL
Test Mode Mode 6, CH48
mELEH'EI {1l BV
ai
a0
T
6D T 1 | _IIF.H-F.I.I'I.F.F._H|I'.‘|P:|
I . LISN.CLASS B (AV
40
a0
20 1
10 %
o
015 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Frequency  Factor Asading Lewel Limit Margin Detector P/F
HO, [HHT ) (dR] {dBuv) {dBLY) [dBLY) (dR]
1 a.16 9.95 4,52 14,47 EE. 40 -4]1 .82 Avarags P
i a.16 9.95 12.37 22,33 B5 .49 -43,17 0.2 P
3 a.15 9,95 -a,49 D46 = I il - 05 Avarage P
4 a.15 9,95 8.87 1E.E2 4 .41 -45 .59 [0, P
s @.38 Q.95 -7 .58 2.96 45 .64 -465,18 Avarage P
1] a.35 9.95 1.71 11.67 SE. G =45 .97 2 E
7 a.43 9,95 3.51 15.47 47T .52 -27.85 Avearage B
& a.43 9.945 15.15 25.12 = -32.28 = F
o @.93 146 .08 -8.41 1.50 46.88 -dd . d]1 Avarage B
1a a.93 18 .6 3.59 13.58 56 .08 -42 .41 L P
11 6.85 18.23 4,258 14.4%5 .88 -35.51 Average F
12 5.85 18.23 14.739 15.82 &8 .68 -34 .98 1.3 B
Mote: Level=Reading+Factor
Margin=Lewel-Linit
Feactor=[LISN or ISN or Current Probe)Factor + Cable Lozx
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6. Test of Spurious Emission (Radiated)

6.1. Test Limit

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the

maximum emissions outside of the frequency bands of operation shall be attenuated in

accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27dBm/MHz at the band edge.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of
1 MHz. A lower resolution bandwidth may be employed near the band edge, when
necessary, provided the measured energy is integrated to show the total power over 1
MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set
forth in 815.209. Further, any U-NII devices using an AC power line are required to comply
also with the conducted limits set forth in §15.207.

(7) The provisions of 815.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment

permits.
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6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on

the top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four

meters above ground to find the maximum value of the field strength both horizontal

polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. Ifthe emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

e o

Note:

1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.
(Y-AXIS is the worst.)

2.Due to the test software function limit the operation band setting(200dBuV/m). There's no
corresponding limitation in the actual test item.
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6.3. Typical Test Setup

Below 30MHz test setup
Antenna

Equipment under Test

\4

0.8M
Turn Table

Receiver

30MHz- 1GHz Test Setup

Antenna

AN

Ground Plane

Equipment under Test

v

0.8M
Turn Table

Receiver

Above 1GHz Test Setup

N

Ground Plane
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Antenna
4@ Equipment under Test
e 3m >
| |
Tum Table LM

MAWWW.

~

x ~ Absorber
Ground Plane

Receiver
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6.4. Test Result and Data (9kHz ~ 30MHz)

The 9kHz - 30MHz spurious emission is under limit 20dB more.

6.5. Test Result and Data (30MHz ~ 1GHz)

Non-Beamforming

Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, CH149 :
ETLE\.IE:I {dBu/m}
&0
T
ad I RADIATED
R I
40 ) ) - &
N 1 Eﬁw\/
20
10
0
-10
30 100 200, 300. 400, 00, 600, foa, 200, GH0, 1000
Frequency (MHz)
Frequency Factor Reading Lawel Limit Margin Detector He=ight Adzdimuth PAF
b {MHz ) == {dBuV] [dBuv/m) (dBuV/m) {dB) {em) {dag
1 115.36 -1l1.55 37.39 25.74 43,58 -17.76 Peak 420 a P
2 2648.62 -5.39 37.47 27.58 46,848 -13.352 Peak 488 a P
3 293 .64 -§.46 39.35 38,89 45,88 -15.11 Peak 4a8 a P
4 375.32 -6.19 36.18 73,39 A5, 98 -16.81 Peak 488 A =
5 479 .94 -4 HY 3831 33.43 A6 B8 -13 .57 Peak 486 a 5
a BEe . 36 -8.78 34.749 34,81 46 G -11.949 Peak 486 £ P

Note: Level-Reading+Factor
Margin=Lewvel-Limit
Factar=dntenna Factor + cable loss - Amplifier Factor
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Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, CH149

Level (d8uVim)

87
80
70
6t M RADIATED
50 ‘
| I
ap] —
23 4
1]
- ! wwﬁww
20
10
0
-0
30 100 200, 300, 4004, 300. G0, TOD. &00. 200, 1000
Frequency (MH1)
Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Mo, (HHz ) (==} (dBu¥) (dBuvsm) (dBuWV/m) (B {om) [deg)l
1 138. 64 -9 kBl 35.43 6,31 43 58 -17 .18 Pzak Agg a F
2 lbk.6E -9.47 41.77 32,38 46.848 -13.78 Peak 488 a8 F
3 184.14 -8.72 42,15 332.47 46,88 -12 .53 Peak ABE B P
4 375.32 -6.15 37.23 31.1& 46,840 -14 .54 Peak 424¢ a F
5 421,586 -4.67 3.67 27 .08 4G, b -16. 28 Peak 4 o F
G e, 36 -8.7g 29.91 29,13 46,88 -16.6867 Peak 4ag o F

Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - 8mplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Beamforming
Power : | AC 240V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 6, CH48 :

Level [dBuvVim)

a7
90
70
50 3M RADIATED

TED
50 i

) #4‘ | W
30 WWW

20

10

-10

20 100, 200, 300, 400, 200, G600, 700, goo, 500. 1000
Fraquancy (MHr)

Frequzncy  Factor Reading Lewel Limit Margin Detector Height Azimuth PSF

No. {MHz) (dB] TdBuvY  (dBu¥ m)  {dBuvem) (dB) {cmn) {deg)
1 3|58 -11.87 L& e 39 .82 18 .84 -3 .98 a2 168 Sk P
2 19,72  -18 .85 14,98 34 .85 18,88 -5.15% QP 188 a8 P
3 65.86 -11.74 45,14 33.48 413,88 -6 .68 Peak 438 e P
4 97.98 -14.86 47.49 32.63 43,58 -1e.87 Peak 4348 e P
5 239.52 -11.78 49,75 37.497 45,08 -8.03 Peak 404 o F
G oag., 36 -1.539 38.91 37.32 45,88 -8 .68 Peak 404 g P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Beamforming
Power : | AC 240V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 6, CH48 :
EI?,Le:*.nszl [dBuW'm}
an
Th
0 M RADIATED
e
&0 :
10 . 5 B
- 4
30 1= WWWW
20
10
1]
-10
0 100, 200. 300, 400. 50. &0, 700, &00. ann. 1000
Frequency |MHz)
Frequency Factor Reading Level Limit Hargin Detector Height &zimuth PrF
Na. (MHz ) [(@B)  (@BuW)  (aBUY/m)  (QBUvVSm) [dB) Lom) (oeg)
1 45.,4¢  -10.09 37.99 27.090 A6, 66 12.81 Peak 488 G P
2 67.83 -11.54 46,18 28.564 46 .66 11.35 Peak 488 a P
3 95,96 -15.89 45,81 38,61 43 .58 12.69 Feak 488 g P
4 156,16 9,93 4 .49 3. 58 43 .58 13,88 Feak 488 g P
5 243,48 -11.41 46,61 35. 78 46 . B8 18, 58 Feak 488 e P
fi 328,76 8.13 47,61 3448 45 , B8 11.52 Feak 488 g P

flote: Level=Reading+Factor
Margin=Level-Limit
Fector=Antenna Factor + ceble loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

6.6. Test Result and Data (1GHz ~ 40GHz)

Non-Beamforming

Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 1, CH36 :

Lavel (dBuvim)

a7
ad
80 _ | FCC-5G-PEAK- (B1+-B3)
zo| TENIE T34 PO I L 11
7
6l ' i 5G_AVG
50
40
30
20
10
0
1000 4000, a0, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHZ)
Freguency Factor Reading L=wel Limit Margin Detector Height Azimuth P/F
Mo.  (MHZ] (dBY  (dBuY) (dSuvsmYy  (dBuY/m)  (dB) fcm) (deg)
1 5154 .68 5.21 A5, 92 52.13 4 .08 -1.87 Averags 18 142 =
2 515,38 5.21 2.49 &58.78 74,88 -5.3a Peak 1e8 142 P
3 5184.0648 5.29 181.76 183.85 200,00 -91.85 Avernge 1ee 142 P
4 Slaa.00 S.29 113.683 119,32 200,00 -8e.58 Peak 1oe 142 P
5 18368.88 13.73 43,44 57.17 68.28 -11.83 Feak 168 189 F
G 15549.06 15.41 29.77 435,18 54,84 -7.82 AYerage laa 187 P
F 15548 .88 16.41 a4 31 o8, 72 T4 .88 -13. 28 Feak lae 287 P
Mote: Level=Reading+Factor
Margin=Level -Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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Non-Beamforming

Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH36
53‘?.Lle.ﬂ.rre:I {dBuVim)
a0
&0 _ FCC-5G-PEAK. (B1+B3)
zo| TNl L L ] L
4 7
&0 5
_ | | | _ | 5G-AVG
&0
40
a0
20
10
0
1000 4000, 2000, 12000, 10000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimath FJF
No . (MHz) (dB) (dBul) (dEuVsm)] [dBEulSm) (dB) {em) {dag)
1 S150. 00 5.21 43.47 45,68 54,80 -4,32 Average 288 B F
2 5150.80 6.21 5G.52 62.73 T4, 08 -11.27 Peak 288 B3 F
3 51&80.00 6.29 lal.78 1687 .99 199, 68 -52.81 Average 2848 83 F
4 51860, 88 6.29 11F. 549 119.28 1e8 ., 68 -88.,72 Preak 288 83 F
5 1@8368.88 13.73 43 BB 57.61 68.28 -18.59 Paak 186 718 P
B 15548 88 16 .41 9. 04 di .31 54 . ad -7 .4 Lyarage 1ea 37 F
7 15548, 88 1E5.41 14, 36 BE .77 74,88 -13.23 Paak l1aa 237 F
Mote: Lewel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Smplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 1, CH40

|
5”Lnen.rel (dBuVim)

1]

80 FCC-5G-PEAK- (BE1+B3)

7o| ML AL e E e [ —
| 3 7

il

[ . | | . | . | | 5G- AL
50 i

A0
30
20

10

0
1000 0D, &000. 12000, 168000. 20000, 240000 28000. 32000, 36000, 40000
Frequeancy (MHz)

Frequency Factor Reading Level Limit Margln Detector Helght Azimuth PJF
Mo (MHT) (dR) (oBUW)  (oBuv/m)  (aBuvem) (dB ) [cml (degl

1 5153.38 B.21 45,81 52.22 54,88 -1.78 Average 164 124 P
2 Sl52.28 B.21 B2.29 cd. 38 74,00 -5.78 Peak 104 124 P
3 S209.08 g, 34 183.71 112.@5 209,88 -87.95 Averesge 104 154 P
4 S209.08 g, 34 115.35 123.29 209,88 -76.71 Feak 104 154 P
5 18488.88 13.77 45,58 .35 65,78 -7 .85 Peak 198 Fulatal P
B 15688.88 16.33 9,064 45,97 54,88 ~-8.83 AVEracge 188 FR3 P
T 1568888 16.33 43 23 54 .56 74.88 -14 .44 Peak 108 e &

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH40 :
g7L2vel (ABUVIM)
aa
a0 - -
FCC-5G-PEAK: (B1+B3)
7of [TLALL NE R I I A [ |
3 7
L] A5 OG
50 B
40
30
20
10
0
1000 4000, BODD. 12000. 16000. 20000. 24000. 28000, 32000. 26000. 40000
Frequency (MHz)
Freguerncy  Factor Reading Level Limit Margin Detector Height  Azimuth PSF
No. {MHZ) (dB) (dBuv)  (dBu¥/m} (dBuv;m} [dB) [Ccm) (deg)
1 S158 . 66 b2l 44 .31 Sl 42 54 Be -3.5B8 Lyerage 145 27 P
X 5158 .66 b.21 1= Bh. O3 Fi.ee -8.87 Feak 145 7 P
3 S208a.86 6. 34 185.62 111.97 288,68 -28.83 Average 295 7 P
Ll 5268a8.88 6. 34 1156.85 123.19 288 .68 -7T6.B1 Peak 235 7 P
5 ladea.ee 13.77 47 .32 Gl. a9 58,28 -7.11 Feak 238 333 P
G 15584.88 16. 335 29.74 45,87 54,68 -T7.595 Average 1846 159 F
T ls5eaq.oa 16.35 45.44 59,77 74 .68 -14.25 Fedk 188 159 F

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + ceble loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 1, CH48

Level {dBuVim)

ar
an
B0 _ | (- . | ] FCC-5G-PEAK- (B1-B3)
ro| ML lﬂ_-JIJJI_F- UL L L !
1 ¥
50 1 oG- ANVG
a0 ifi
40
an
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 22000, 32000, 36000, 40000
Frequency (MHz)
Frequency Factor Heading Lawel Linit Margin Detector Height Azimuth PSF
Mo. {MHz) (dE} (dBu¥) (dBuVym) (dBu¥/m) (dE) (em) [deg)
1 515%. a0 5.21 45,21 52.42 54, 00 -1.58 Average lea 14z F
2 515@.848 5.21 64,52 78.73 74,849 -3.27 Feak liee 147 F
3 524888 a.46 18&.95 115.41 288,88 -84.59 AvErage 188 L4z F
4 514088 .46 119.77 125.33 I8B.88 -73.77 Peak 188 147 P
5 1ed4 30, o8 13,89 48,72 g2.681 bE. g -5.59 Paak 156 Ly P
& 15726, 08 15.62 39,81 45,63 54 . BB -8.37 Averags 168 122 F
7 15728, 00 15.62 44,11 59.73 T4 . B8 -14.27 Peak 18 222 P
Mote: Lewvel=-Readingt+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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Non-Beamforming

Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH48

Level {dBuvim)

a7
a0

a0
o WUTHL P UL UL

G0

FCC-5G-PEAK- (B1-B3)

5G-AVG

50 {
40
30
20

10

0
1000  4000. 000, 12000. 16000, 20000, 24000, 28000, 32000. 36000, 40000
Frequency (MHI)

Freguency  Factor HRAeading Lewel Linit Margin Detector Height Azimuth PAF

No. (MHz ) (dBE) (dBu¥) (dBuv/m) (dBu¥/m) (dBE) {cm) [deg)
1 5156 .64 5.21 43 8k =15 = 54 . 88 -3.93 Averags 253 84 P
2 5150 . 68 a.21 BB, B af .87 T4 .68 -5.23 Peak 253 2o P
3 5240, 30 S48 167 .79 114,25 204, 38 -85.75 Average 253 a9 P
4 5240, 30 S48 118.79 125,25 204, 38 -74.75 Peak 253 a9 P
5 18480.00 13.89 58,97 54.86 68,28 -3.24 Fenk 261 337 P
6 15728.08 15.62 31.38 47 .92 4,08 -G.88 Averages 214 i P
¥ 157i4.08 15.62 47 .41 683.83 T4 .88 -18.57 Feak 214 Iag P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH36
E?Le-.lel {dBuliim)
80
80 ' FOC-5G-PEAK- (B1-B3)
zof TUNUFTH RN - L LT [
T
ED - - - . . .Er . - - . t‘G .-I“|'|"IE
50 i
40
30
20
10
0
1000 4000. B000. 12000, 16000, 20000, 24000, 28000,  32000. 36000, 40000
Fraguency (MHz)
Freguency Factor Reading Lewel Limit Marglin Detector Helpht Azdmuth PFF
NO. (MHZ ) [dE) (dBUY]} [dBuV/m) (dBUVIm) [dB) (cm) [deg)
1 E156 ., 86 8.21 45,95 £2.16 B4, 0a -1.84 Average 11= 135 P
rd 5156, 08 6.21 £1.55 67 .76 T4 00 -G. 24 Peak 113 135 P
3 Slgg. oo 6.29 181.47 188.26 280,040 -91.74 Average 113 135 P
4 Slag . oa G.29 115.17 121.46 288,048 -78.54 Feak 113 135 P
5 1&368 .08 13.735 A7, 44 57.17 B& ., 14 -11.85 Feak 188 156 P
o 15548 .88 16.41 I8, 3k 45,77 54,08 =¥ E5 Average 188 88 P
7 15548 .68 16.41 A3 .94 &, 35 74 B -12.85 Feak 186 188 =
Mote: Lewel=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH36

Level ({dBuVim}|

97
90
80 L | FCC-5G-PEAKL (BE1~B3)
70 1].“[' i [1':”L. |[ .I | ) :_1 ﬂ
7
! =4
o0 [ ] _ | [ |l | 5G- AVG
50 i
40
30
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 28000, 32000, 35000, 40000
Frequancy (MHz)
Frequency  Factor Reading Level Limit Margin Detector Helght Azimuth PAF
Mo (MHz ) (dE) [dBuW)  (QBuN m)  CdBuVAm)  (dB) (cmi (dag)
1 5l58.8a g.21 42,23 40,54 54,28 -4 ,45 fvarage 282 =4 P
2 5158.80 g.21 55.58 gl.81 74,00 -12.19 Pk 282 a4 F
3 5168.88 6.29 188,23 186 .52 288,88 -93.48 Averesge 282 84 B
4 5166.84 6.29 119.25 116,54 280, 08 -83.46 Pe=ak 282 o4 F
5 183668.88 13.73 45,54 57.27 68. 28 -18.4935 Feak 184 271 F
B 15349.88 16,41 38,4940 46,87 54,88 -7.13 AVErBEE laa £33 F
7 15544 84 16.41 44.849 BE .50 7488 -13.58 Paak 168 233 B
Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=8ntenna Factor + cable loss - Amplifier Factor
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Non-Beamforming

Power AC 120V / 60Hz Pol/Phase VERTICAL
Test Mode Mode 2, Band 1, CH40
Level (dBuvim
a7 { )
oo
80 ' FCC.5G-PEAK- (B1~83)
rol THRUFTH: AT 0 S S S (S S S S
il ’
7 | 5G-AVG
50
40
30
20
10
0
1000 4000 B0, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Freguency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Az1imuth PF
No. (MHz | [dE) (dBuV]  [dBuW/m)  (dBuv/m) [dB) (cm) (degl
1 El15& .86 6.21 45,01 £2.12 B4 .68 -1.88 Average lag 134 P
2 S158. 840 B.21 o8 . a7 65.28 74,040 -7.72 Peak 18s 134 P
3 S288. 80 5. 34 186.33 112.567 288 .08 -87.33 Average 18g 134 P
4 el s s .34 1148.87 125.21 289,08 -74.79 Feak lag 1534 P
S5 18488 .86 13.77 42 .58 56,15 68 . I8 -12.85 Feak 186 215 P
a 1508 .8p 16,33 e, 17 45,58 54,08 -7.58 AVerage 188 221 F
7 15e8E . Ba 16.33 43 .43 ad. 26 74 .68 -13.74 Feak 186 121 =
Mote: Level=Readings+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH40
QTLHE{ (dBufm)
ag
80 - .
[T ] _ [ [ 1 FCC 5G-PEAK. (B11B3)
7o| TEALE] NN RS Y . L [ |
7
£0 5 5G- AG
50 B
40
30
20
10
0

1000 4000, 2000, 12000. 16000, 20000, 24000, 28000, 32000. 36000, 40000
Freguency (MHz}

Fraquercy  Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F

Ho.  (MHz) (dB)  (dBUV)  (dBu¥/m) (dBuv/m)  (dB) [ cm) (deg)
1 S5158.68 G.21 45,28 51.459 54,688 -2.51 Average 215 = P
z S158 .88 B.2L1 39,99 6o, 18 74,68 -7 .58 Fedk ] =d P
3 5288 .88 6. 34 184 .43 118. 76 288,88 -89, 24 AvErage 215 =t P
4 5288 .88 B. 34 116 .67 123.81 268 .88 -7h. G949 FPezk 215 =0l &
5 134B88.88 132.77 A3 .68 E7.37 53,28 -18.83 Peak 288 185 P
&6 15588 .88 16.33 31.48 47,81 54 .86 -B. 10 Average 188 189 P
T 155ea.e0 16.33 44 .31 e . 64 74,80 -13.36 Feak 188 185 P
llote: Level=Reading+Factor
Margin=Level-Limit
Factor=internna Factor + cable losts - Amolifier Facton
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Non-Beamforming

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH48
g?lEUHIﬂEUUTm]
a0
80 [ | | [ [ | FCC-5G-PEAK- (B1-B3)
ol LLL TP L NN | |
1 7
&0 ] HE3- AVGE
a0 i
40
30
20
10
0
1000 4000, 80040, 12000. 16000, 20000, 24000, 20000, 32000. 36000, 40000
Frequency (MHz)
Frequency Factor HAeading Lewvel Limit Margin Detector Height Azimuth P/F
MNo. {MHz) {dE) {dBu¥) (dBuv/m) (dBuV¥/m) {dE) {cm) [deg)
1 515,89 6.21 45,80 S5z.87 54,09 -1.93 Average 141 141 F
2 515888 8.21 61.21 arv.ad T4 848 -6.58 Peak 141 141 F
3 5240 88 A.4E 188 . 44 114 _GE T0E . Ba -85.16 Averags 141 141 P
4 5246, 84 .46 121.25 127.71 200 . B8 -72.29 Peak 141 141 P
5 18430.04 13.89 48,47 52.36 68,28 -5.E84 Peak 1&4 2832 P
& 15720, 04 5.62 38,56 45,18 4. 048 -7.82 AvErage 1e8 2149 P
7 15720.04 15.52 44,04 59.66 T4, 00 -14.24 Peak 1oa 219 F

MNote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH48
grlE\'EIIIlEuUfI'I’IJ
a0
80 _ | ' _ | _ _ FCC-5G-PEAK- (B1-B3)
o MU HH AU L H L]
H
ri - 7
50 ' 5G- AVG
50 if
40
30
20
10
0
1000 4000, 2000, 12000, 46000, 20000, 24000, 28000, 32000. 36000, 40000
Freguency (MHz}
Freguency Factor HReading Lawel limit Margin Detector Height Azimuth P/F
Mo. {MHz ) {dB) (dBu¥) {dBuv/m) (dBu¥/S/m) (dBE) {em) {deg)
1 5154 .60 6.21 44 . 8G 58,29 54,08 -3.71 AVEroge 217 a3 P
i 5158 .86 g.21 56.15 6 .36 4. Ba -11.684 Peak 217 93 P
E 52448 .06 a.dE 187 .35 112,81 186 . 66 -83A.19 Average 217 g3 P
q 5246 , &b =1 117.18 123,64 200, -7a.3k6 Peak 217 az =
5 1e430 .00 12,89 43 . oo 62.459 5d.2e -5.71 Peak 227 142 P
6 1572000 15.62 J@.08 45.68 B4, oo -7.48 Average 1 236 P
71572008 15.62 44,749 58,41 74,04 -13.55 Peak 1eg 236 P
Hote: Level=Reading+Factor
Margin-Lewel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 3, Band 1, CH38

Level (dBuV/m)

ar
an
&0 _ FCC aG-PEAK. (B1-B3)
7o| TP — U [ 1]
T
L] -
R | | 5G-IAVG
&0
40
an
20
10
0
1000 ADO0, B0, 12000, 18000, 20000, 24000, 28000, 32000, 36000 AU0D
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PSF
Mo . (MHz) (dE) (dBuv) (dBuNSm)  (dBuWim) (B} {em) [dag)
1 5156, B8 5.21 45, B 52.81 54, 68 -1.99 Average 134 142 F
2 5154, o8 6.21 63.08 7e.81 T4, B8 -3 .99 Peak 134 142 F
3 51949, o0 6.32 T.60 184,12 164 . 68 -95.88 Average 134 14z F
4 5196, 88 6.352 116a.16 116.48 184,88 -63.52 Peak 134 147 F
5 18358.88 13.76 4F B2 SE .38 68.28 -11.832 Paak 18 a1 P
& 15576848 16.37 @822 46 .59 G4 . @ -7 .41 Ayerage lae 133 F
7 15578.88 15.37 44,15 [=1= 7488 -13 .48 Peak lee 233 F
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenns Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 1, CH38 :
E‘_Ilrbawl {dBuVim}
ag
B | FCC-5G-PEAH- (B1~B3)
zof MIUITRL DU T 1T [ s e I R I | A
7
60 i | 5G. AUG
500 "
Al
30
20
10
0
1000 4000, 8000, 12000, 16000. 20000, 24000, 28000, 32000. 36000, 40000
Frequency (MHI)
Frequency Factor Reading Level Limit Margin Dete=ctor Height A&Arcimuth F#F
Mo,  [MHZ) (dBY  (dBuVY (dBuVsm} (dBuvym)  (dB) (cm) fdeg)
1 158,88 5.21 44, o@ E1.11 54 .88 -1.849 lyarage 245 88 F
2 C158,.80 6.21 63.13 59,34 74,88 -4, 56 Paak 2495 238 P
3 5194, 80 5.32 95.11 182,43 208,80 -97 .57 Ayerage 245 83 P
4 5198, 82 5.32 188,21 114,53 208,80 -85.47 Peak 285 833 P
5 l1e380.88 13,76 43,21 56.97 G0.28 -11.23 Peak 18 268 =
6 15579.08 18,37 38,34 46,71 54,88 -7.29 Ayerage laa 254 F
7 15578.88 16,37 45,72 BE 89 74,88 -13.91 Peak laa 2549 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, Band 1, CH46
a7 Lewel (dBuwrm)
90
20 - :
_ _ _ | 1 FCC-5G-PEAK- (B1+B3)
70| LEL IRE! S S Y . L H |
- T
60 1 5G- 6VG
50 i
40
30
70
10

1000 4000, BO00. 12000, 16000, 20000, 24000, 289000, 32000, 36000. 40000
Freguency (MHz)

Frequercy Factor Reading Level Limit Margin Detector Height Azimuth P/F
Ho. (MH=) (dB) (dBuv)y  (dBuV/m) {dBuV/m) [dB) [cm) (deg)
1 S158.688 G.21 45.83 5I.64 54,88 -1.26 AVErdge 124 136 F
ki 158,88 6,21 59,68 B5. 81 74,688 -8.19 Feak 124 136 F
3 5238 . BE - 181 85 188249 280 e -81.71 Lyerage 124 13k P
4 S238.66 B4 113.41 119,85 280,68 -28.15 Peak 124 136 P
5 18468.88 13.86 43,62 E7.4B 68,28 -16.72 Peak 1548 234 P
6 15598.88 15.67 31.26 456.93 4 .88 -7.87 fAverage 1548 204 P
T 15590.88 15.67 43,76 59.43 74,08 -14.57 Feak 1848 254 P

Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factom
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 1, CH46

Level (dBuVim)

T
an
5 . 1 _ IR FCC-5G-PEAK- (B11B3)
ol LN T ] UL L LI U M |
r
5 7
&0 5G- AVG
50 i
40
30
20
10
0
1000 4000, g000. 12000, 16000. 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz)
Frequency Factor Reading Lewvel _imit Margin Detector Height Azimuth RFJ/F
Ma.  (MHz) (dB)  (dBuV) {dBuVsm) (dBuVim)  (dB) {cm) {deg)
1 5158, 00 6.21 43,35 b 54, 8@ -5, 84 Ayerage 215 18 F
2 5158.09 G.21 aT.11 65.32 T4, 88 -18.68 Peak 215 l1aa F
3 5238.848 F .44 99,22 185.66 1aa. a8 -84, 34 Aysrage 215 184 F
4 5238.84 6 .44 1@9.31 115.75  I8@.88@ -84 .35 Faak 215 189 F
5 lodob.ad 13. 86 43,70 L7.B5 b, 2@ -1&.55 Peak 1e6 1B1 F
& 15600, 88 15.67 3L.71 A7 .38 Cd . 8@ -G5.62 Myarage 16 144 F
7 15600, 88 15.67 43.B6 E9.53 T4 .86 -14.47 Peak 16 244 P
Mote: Level-Readingt+Factor
Margin=Level-Limit
Factor=Antenna Factor 4+ cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 4, Band 1, CH42

Level (d8uV/m)

a7
a0
80
_ | FCC-5G-PEAK-(B1-B1)
o LTI UL U |
7
Lili] 5 S VG
1l B 3
50 §
40
30
20
10
0
1000 4000, &000. 12000, 16000, 20000, 24000, 28000, 32000. 3GO0DD. 40000
Frequency {MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo. {MHz {dE ) (dBu¥)  (dBuvy/m)  (dBuV/m) {dE ) foml [d=gl
1 5156 . 848 B.21 45 81 52 @l 54 -1.98 Avarage lee 138 F
e 5156, 68 5.21 bl . 8o 6. 317 7468 -7.73 Paak 188 138 F
3 E216.68 6.38 03.93 186.21 2040, B -99.69 Average 186 138 P
4 S210.08 5.38 104,759 111.17 2060, B -8e8.83 Peak lae 138 F
S 1e4io.ad 15,68 43,73 S57.53 G8. 28 -18.67 Peak 188 164 F
6 15630.88 16.18 31.78@ 47 .ce o4, B9 -6.28 Ayerage 188 b F
715656, 88 16,18 45, 54 59,24 T4, B8 -14 .86 Peak 188 Faor) F

Mote: Leval=Reading+Factor
Margin=Level-Limit
Factor=f&ntenna Factor + cable loss - Smplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, Band 1, CH42

Level (dBuVim}

a7
a0
an e e .
[ FCC-5G-PEAK. (B1-B3)
70 LA T T B |
7
&0 - 3
It + - - - - + + + + SG-AUG
50 t
40
3
20
10
0
1000 4000, 2000, 12000. 16000, 20000, 24000, 28000. 32000, 35000. 40000
Frequency (MHz|
Fraqusncy Fartor Reading Lewel Limit Margin Detector Height azimuth FJF
Mo . [ MHz) {dE] (dBuv)  {dBuV m) (dBulsm) {dB) {em) {deg)
1 Slzg.aa G.21 43.44 45.65 54,00 -4,35 Average S == P
2 18,8 G.21 35.21 G2.42 74,08 -11.58@ Peak S G2 F
3 3218, aa .38 92.73 99.11 lg@.@a -1ee.89 Average 4849 62 F
& S2l8.aa 6.38 1a4.47 118.85 laa.8a -89.15 Pedk 4848 629 F
5 18428.8@ 13 .88 44 a2 57 .82 EE.2A  -18. 38 Peak 188 714 P
b 15638.88 1e.16 31._&88 47 .98 54 B8 -b. 18 Ausrage i JE F
7 15638.88 le.1@ 14.32 B .42 74.88 -13.58 Paak 188 7B P
Note: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 1, CH50
g?quqI:dEuUhnj
a0
60 3 FCC-5G-PEAR- (B1-B3)
ol MICITTRE UM 1011
9
&0 i B ANG
I | !
50 E
40
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, ZE000, 3000, 36000, 40000
Frequency (MHz)
Freguency  Factor Readling  Lewvel Limit Margin Detectos Helght Azlmuth PSF
No. o (MHT) (OE)  (dBuW)  (oBuvsm)  (dBuVemd (R Cem) [deg)
1 5158.80 £.21 45.BL 52.82 54,84 -1.98 bverage 180 137 P
2 5158.88 6.21 57.44 63.65 74,88 -18.35 Peak 164 137 P
3 5258.80 .43 181.B1 187.586 180.08 -592.58 Average 180 137 P
4 5150.00 G6.43 112,28 115.69  I99.80 -61.31 Peak lgd 137 F
5 5350.80 6.57 45, 58 52.37 54,88 -1.63 Ayerage  18a 137 F
£  5358.88 6.57 61.57 A& .14 T, BB -5.86 Pedk 184 157 F
7 18588.88 13.93 47 . B4 56.7E 68.28 -11.44 Paak 283 208 P
& 157%@.88 15.87 33.38 ag.497 54,848 -5.e3 Lusrage  1ea 3l P
O 15758.88 15.87 44 .37 66 .84 7488 -13.08 Paak 1e4 31 P
Mote: Level-Readimg+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 5, Band 1, CH50
SIIT,LvE.-'..rfel [dBuVm)

aa

50 FCC.5G-PEAK. (B14B3)

7o

60 | 5G- AVG
50
40
30
20

10

1000 ADOO, 2000. 12000. 16000, 20000, 24000, 23000, 32000. 36000, 40000
Frequency (MHz)

Fragquency Factor Reading Level Limit Margin Detector Heignt azimuth P/F
Mo . {MHz) (dE) {dBuv)  (dBuV¥/m) {dBuWsm) [dB} [cm) {degl
1 S150.ea G.21 45,15 5L.48 54,00 -1.68 Average 154 g5 F
2 3158.ea G.21 55.11 Gl.32 74,88 -11.68 Feak 134 L2 F
3 5258.88 G.45 59,89 95.56  2@8@.88 -184.42 AVErdge 154 &5 F
4 S258 .88 f.45 181.18 187 .67 208 68 -9, 35 Pedk 154 &5 F
5 5358 .88 B_57 45.88 51_57 54 .88 -F 43 LVerage 154 B3 P
b S35H . BE B.57 57 B4 bd 21 7a e -4 74 Fezk 154 E5 F
T lgsea.es 13,92 43 .84 EG.0958 o3, 28 -11.24 Pezak 128 339 P
8 15758.8&8  15.67 33.38 48.97 E4 .28 -5.83 Average 1548 37 F
9 1575@.80  15.67 43,98 59.63 74,00 -14.37 Preak 1od 7 F

Mote: Level=Reading+Factor
Margin-Lewel-Limit
Factor=Antenna Factor + cable losts - Amplifier Factor
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."\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 2, CH52
E’_'_.Lli,".rlal (dBuVim}
an
o0 ] . [ 1 FCC-5G-PEAK- (B1+-B3)
T [lM;U I __;[IU”LJ U;_L; — L‘ Ul
5 T
60 5G- AVG
&0 i
4
a0
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency {MHz)
Frequancy Factor Reading Level Limit Margin Detector Height Azimuth PSF
Ma. [HHz) (dB) [dBuV) (dBuV/m] [dBuMim) (dB] {cm) {dag)
1 5268.08 6.52 188.28 114,84 lag.aa -g85.28 Ayerage la 127 F
2 S160.08 6.52 115.65 125,17 190,88 -74.83 Poak laa 127 F
3 5358.88 6.57 45,59 5Z.16 54,88 -1.84 hyerage laa 127 F
4  5358.88 £.57 65 . B3 72.37 7488 -1.63 Paak 188 127 F
5 1a518.88 12,94 47 .63 B1.57 BB, 2@ -B.B3 Paak 16 285 F
& 15738.846 15.7 32,87 A8.68 G4, BE -5.32 lwarage 160 128 F
7 1573b.ba 1E.7 45,25 51.96 74,80 -12 .84 Paalk 1aa 128 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 2, CH52
g?LE*-.IEl (B
90
20 - -
_ _ _ [ [ ] FCC-SG-PEAK- (B1-B3)
70| (LR IRE/ S Y N . LU H |
5 T
60 HG- ANG
50 3
40
30
20
10
0

1000 4000, 3000, 12000. 418000, 20000, 24000, 28000. 32000, 36000, 40000
Freguency (MHz)

Frequency  Factor Reading Level Limit Margin Detector Height Azimuth P/F
Ho. {MHz) {dE) (dEuy)  (dBuV/m) {dBuV/m) [dE) [cm) {deg)

1 S268 .88 G.52 187 .17 115.6%9 2aa .88 -86.31 AVErdge 286 =) F
2 268,88 B.52 117.78 1724, 38 288 .88 -75.78 Feak 268 =) F
3 5358 .86 B.&7 43 g3 L@ 14 54 Be -3.81 Average 1EB =l F
i 535886 .57 57.15 B3.T72 7. 68 -1@, 2B Peak 1EB =l F
5 18528.66 13.04 45.73 Bl 67 5. 28 -T.53 Peak 158 252 P
& 15788.68 15.71 32.12 47,83 4 .68 -6.17 Average Lo 246 P
T l57Bo.eo 15.71 45,55 Gl.27 74 .00 -12.73 Feak Lo 246 P

Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 2, CH60
QTI‘QWI (dBuVim|
ag
B | FCC-AG-PEAK- (B1+-B3)
7o| TENLITTRL_TTT1M Il—,I-E- - I S I I [ | K |
B
% BG. AUG
Ll I
A0
30
20
10
0
1000 4000, &0040, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Fraquency (MHZ)
Frequency Fector Reading Lewel Limit Margin Detector Height Ar-imuth PAF
M. [HMHZ } (a8} [aBuWY  (OBuvsm] [dBUVim) (dB] fem) e =)
1 C3g8.08 o.Ed 1as.19 111.832 186,08 -88.17 Muarage 16 141 F
2 5388.008 5.64 115.95 122 .68 288,88 -77 .48 Paak 164 141 P
3 5358,.88 6.57 45,58 52.17 54,84 -1.83 Average 1040 141 F
4 5358,.88 6.57 68,33 67.55 74,88 -G.45 Piak 1040 141 F
5 leces,. 88 14 84 32.82 4G, 86 54,848 -7.14 Average 185 285 B
& 18cod.88 14 84 47 .35 61.37 74,88 -12.63 Peak 185 285 F
7 15998,88 15, 8@ 33,23 49,835 54,88 -4.97 Bverage 1ea 116 F
g 15988 88 15 .86 47 .41 B3.31 7484 -1e.749 Paak 16 11la F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 2, CH60

Level [dBu\im)

a7
an

= [ | [ | FCC 5G_PEAK. (B1-B3)
ro| LR JhHILH_I ] L - I

1]

2G- ANG

50 ' g
40
30
20
10

0
1000 40040, BDOD. 12000, 16000, 20000, 24000. 28000. 32000, 36000. 40000
Frequency [MHz)

Fragquency Factor Reading Level Limit Wargin Detector Height A4zimuth PSF
Ho. {(MHz ) [dB) (dEwV)  (dBu¥/m) (dEuV/m] [dB) {cm) {deg)

1 5588 . e G. 64 184.22 118.86 288 .88 -39.14 Average 48 G F
z 5588 . e G. 64 115.16 1:1.54 288 .88 -78.28 Feak 48 G F
i 5556 .68 6.57 e S 49,17 5488 -4, B35 AVErage 488 Ll F
4 2556 .68 6.57 56.72 R3. 23 7488 -18.71 Feak 488 66 F
5 1ea8E . a8 14 84 33 c@ 4654 A e -7.46 fyerage 373 it P
b 12cBE ., 6e 14 .84 47 .3k al. 38 788 -11.7@ Feak 373 292 P
715086, 68 15.B8 32,52 48,32 4,80 -5.6B Average 118 184 P
B 15080,00 15.B8 47.25 G3.19 74,08 -18. 81 Feak 11l 124 F

llote: Level=Reading+Factor
Margin-Lewvel-Limit
Factor=fintanna Factor + cable loss - Amplitier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 2, CH64

Level {dBuVim)

ar
a0
&0 _ | FCC-5G-PEAK- (B1-B3)
zof AUCTH LA 10 L TT N
B
A
B0 [ ] _ _ _ | | | | Ba-AVG
&0 3 i
40
30
20
10
0
1000 4000 BO00. 12000, 16000, 20000. 24000, 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency Factor  Readlng Lewvel Linit Margin Detector Helght Arlmuth P#F
MO, (MHz ) (dE)  CdBuv)  (aBsuvsm)  (dBuvIm) [felad] Loml [deg)
1 £320. 68 G.E1 1a2.74 189,35 204, 68 -98.85 Averages 1ea 120 P
2 S320. 00 G.61 113.69 128,28 2040, 0B -79.7a Penk leg 135 F
3 535@.040 5.57 45,49 52.86 54,008 -1.54 Averags leg 138 F
4 5350. 00 6.57 G3.92 7a.4%9 T4 . 08 -3.51 Peak leg 1358 F
5 186da. 88 14,88 38, 94 45,82 54,848 -8, 98 Average 1E8 186 F
6 18648, 88 14 .88 45,17 59,25 T4, 88 -14.75 Peak 1658 186 P
7 159668868 15. .66 31. 048 45 B 54 ba -7.34 Averags 188 a5 P
2 159&0.88 15.86 45.43 51.80 T4 .68 -12.81 Peak 168 25 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
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."\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 2, CH64
g_‘,le'&&l (dBuY/im)
a0
80 _ _ T ] FCC-5G-PCAK- (B1183)
7o| JLINLL L L H ]
&0 b 3
G- ANG
o0 L T
40
30
20
10
0
1000 4000, 40040, 12000, 16000, 20000. 24000, 223000, 32000, 36000. 40000
Frequency (MHz)
Frequency Facter Readingz Lewel Limit Margin Detector Height Azimuth P/F
Mo (HHz) (B (dBuV)  (dBuV/m] [dBuV/m) (dB) {cm) {deg)
1 53ra,.80 G.61 191.63 188 .24 189,08 -91.76 Ayerage 117 L5 F
2 5318,.088 6.61 113,38 112.591 188,88 - 58,89 =14 117 98 F
3 535888 B.57 43 .54 5@ .16 54 838 -3 .84 Lysrage 117 0@ P
£ 5358, 88 B.57 57,80 B . di 74,88 -49.,54 Peak 117 o F
5 lécda,ad 14 .88 38,68 44,7 54,88 -9.324 Avarage 181 134 P
& lécd4a, a8 14 .88 43,08 EE.8g 74.88 -15.94 Peak 181 134 P
7 159668.88 15. 66 38,91 45.57 54,88 -7.43 Average 184 223 F
g 15968.00 15.66 44,93 66 .59 74,80 -13.41 Peak leg 220 F
Mote: lLewvel=Readling+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 2, CH52

|
g7 Level ([dBuV!m)

g0

a0 i
7o TLILIF ] -JLL—H QST R

G0

FCC-5G-PEAK- (B1+-B3)

G- AVG

50
40
30
a0

10

0
1000 4000, 8000, 12000, 18000, 20000, 24000, 28000, 32000, 38000, 40000
Frequency (MHz}

Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth PJF

He . (HH=) (dB] rdBuV)  (dBuV/m)  {dBuN/m) (dB) fem) (dag)
1 SZo8. 88 G.52 1a7.3a8 114,42 2oa.8e -85.538 AVErEEE 18z 14& F
2 5268.88 6.52 128.583 127.15 7aa.88 -72 .85 Peak 18z 148 F
3 535888 B.5T7 45 .4k/ £l.@3 54 .88 -1.4947 Ayarage 182 146 F
4 5358, 08 B.57 B3.85 BY .62 74.88 -4, 38 Paak 182 14 F
5 1@c28.0a 13.94 42.18 52,84 68,28 -6.16 Peak 2086 284 P
& 15783.08 15.71 34,52 £@.33 54,88 -3.67 Average 2849 116 P
7 L157Bo.oa 15.71 47.54 53.25 74.00 -18.75 Pk 289 115 F
Mote: Lewel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 2, CH52

Level {dBuVim)

a7,
a0
a0 I
FCC-5G-PEAK- (B1-B3)
70 (] I [ Y
5 7
60 ' G- BVG
a0 i
an
30
20
10
0
1000 4000. 8000, 12000, 16000, 20000, 24000, 23000. 32000. 36000, 40000
Frequency (MHI)
Freguency  Factor Reading Lewel Limit Margin Detector Height Azinuth P/F
Ma. {MHz ] {dah {dBu¥] {dBuv/m) (dBu¥/m) {dB) {ecm) {deg)
1 Sleg . 8o &8.52 186 .98 113.42 200 0B -85.58 Average 387 Bl B
2 Slgg . Ba 5.52 118 .47 124.99 286 .08 -75.81 Peak 387 Bl P
El E35E ., 28 5.57 44,38 5@, 57 B4 .08 -2.432 Average 3E7 61 P
4 S358.00 5.57 57.31 53.88 74,08 -18.12 Feak 387 61 P
5 1e52e.08 15.34 47,54 51.48 6B .28 -5.72 Peak 268 293 P
G 1578e.68 15.71 32.28 47.99 54,048 -5.81 Average 129 192 P
7 O15T7Ee .80 15.71 45,58 6l.89 T4 .08 -12.91 Feak 199 192 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - bAmplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 2, CH60

Level {dBuVim}|

LT
a0
a0 [ | FCC-5G-PEAK- (E1~B3)
ol TR UL 1]
&0 ? i
5G- AVG
50 g
41
H
20
10
0
1000 40040, 2000, 12000, 16000, 20000. 24000, 28000, 32000, 35000, AQ0000
Freguency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth FJF
Mo . [MHz) {ab) [dBuv)  (dBuv/m) ({dBuvsm) (dE] {cm) {d=g)
1 538,08 G, 64 184.83 11€.73 2e8. 98 -89.27 Average loa 135 F
2 5308.08 .64 117.27 123.91 2848, 08 -76.89 Pzak 1o 139 F
3 5359.989 6.57 45.332 52.16 54, @8 -1. 64 AvErage 1o 139 F
4 5358.88 B.57 62.78 L 74,88 -4, 67 P=ak 188 159 F
5 1ob88.848 14 .64 33.72 47 .7k L4688 -B.12 Luerage 194 28EB F
b 1o688.08 14 .84 15.849 Bg .03 74,88 -13.8@7 Paak 194 8B F
7 15048.88 15.86@ 33,22 49,82 54,88 -4, 98 Average 195 139 P
8 15088.88 15.86@ 45.19 &£1.949 74,88 -12.81 Peak 195 139 P
Mote: Level-Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. : 65 of 527

FCC ID : LOVVR3071V2



4-2)\

:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming

Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 2, CH60

HTLEI'JEH (dBul'm)

a0

80 FCC-5G-PEAK- (B1+B3)

ro| TEFTR HAM 1 -

60 5 :
| 56 AVG

ol ! ! ! -] -l
40
30
20

10

0
1000 4000, BODD. 12000, 16000, 20000, 24000, 23000, 32000, 36000, 40000
Frequency (MHz)}

Frequency Factor Reading Level Limit Wargin Detector Helght azimuth PSF

. {MHzZ {dE) (ABLYY  (dBUYrm)  CoBUYAm) [dE) [cm) (oeg)
1 5388 .68 6.6 182 .62 189, 26 208 .88 -08.74 fyerage 188 BE P
2 Szea e G. 64 115.2@ 121.94 288 .68 -78.86 Peak 4188 =t P
3 S350.e0 5.57 42.74 449,31 54,80 -4.59 Ayerage 400 =ts P
4 S35 .68 6.57 S57.38 B3.95 74 .68 -1g.85 Feak 484 Lt} P
5 lasea.es 14,84 35.63 T.67 54,688 -6. 35 AYErgge 364 252 P
6 18588.88 14,84 a4/, 28 [ ¥ 74,688 -13. A6 Feak R4 292 F
T 1S5988.88 15. 88 31.72 4T .52 54 .88 - 6. 48 Buerage 188 16 P
3 15988 Ba 15 .88 a5 _Bi B BA 74 e -13.14 Pezk 1848 1&4 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=dntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 2, CH64

Level ([dBuW'm)

aT
40

&0

o AT O T 1 1T I

& a

FOC-SG-PEAK. (B1+-B3]

50 | 5G- VG

I S ————!
40
30
20

10

0
1000 4000. 2000 12000, 16000, 20000, 24000, 23000, 32000, 360000 40000
Frequency (MHz)

Frequency  Factor Reading Level Limit Hargin Detector Height Azimuth PrF
o (MHzZ) {dB) {dBu\)  (dBu¥/m) (dBuW/m) [dB} [em) {degl

1 53z20.e8 .61 181.19 167.880 290.88  -92.29 Average 111 148 p
?  S320.ee 6.61 113.88 120.4% 200.88 -79.51 Peak 111 148 p
3 5358.86 G.57 45,64 52.21 54,6868 -1.78 fverage 111 148 P
4  5358.88 6,57 a2.84 69,41 74688 -4, 55 Feak 111 148 P
5 18548.88 14,88 31.91 45,499 54 .88 -5.81 average 188 7 P
B 18548 88 14 .88 45 36 5944 74.88 -14 .58 Feak 188 7 [
715908 .88 15.66 31.22 46,88 54 .88 -7.L2 fyverage 188 24ie [
g 159c8.88 15.66 44 .51 6. 17 74 .88 -13.83 Peak 188 245 P

Note: Level-Reading+Factor
Margin=Level-Llimit
Facrtor=lntenna Factor + cable locs - dmplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 2, CH64 :

HTanm[uBuWnu

40

60 Il
7o| TLMITTWY PO T TTETT | -1
If{ 5 @

2

FCC-5G-PEAK- (B1+~B3]

a0 5. AW

50 ] T
40
30
20

10

0
1000 4000, annn, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz|

Freguency Factor Reading level Limit Margin Debtector Heilght ASzimuth BSF
Mo.  (MHZ) (dB)  (dBUV)  (dBuV/m) (dSuVsm)  (dB) icm)  (deg)
1 5328 .88 g.6l 188, .88 186 .61 288,88 -93 .39 fyerage 3049 (= [
2 £328.88 g.61 112.49 119,18 288,88 -28 .98 Peak 3949 B2 [
3 535900 6,57 4z.87 48 .64 54,88 -5.36 Aweroge 399 &2 P
4 535900 6,57 59,52 &5, 89 74,88 -7.91 Peak 399 &2 P
5 1lao4e.88 14 .88 31.88 45,965 4,88 -8 .04 Average 354 335 P
&6 18o048.88 14,886 44,73 S&.81 74,88 -15.19 Pegk 354 335 P
T 15908,.88 15. 66 31.14 45,58 54,88 -7.18 AvVErZge Laa 52 P
8 154058 .88 15 . kB 44 a1 LT 74..88 -14 .33 Pazk 184 50 [

Nete: Level=Reading+Factor
Margin=Level-Limit
ractor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 3, Band 2, CH54

ar Lewel [dBuwTm)

a0

- . | , [ 1 FCC-5G-PEAK. [B1-B3)
rol MU HFAE LU [ |
0 | . T 5G- AVG
50 i

44
30
20

10

0
1000 L0040, B000. 12000, 416000, 20000, 24000, 28000, 32000. 3I6000. 40000
Fregquency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

He. {MHz) [dB) (dBuv)  (dBu¥/m) {dEuV/m] [dB) fcm) (deg]
1 5276 .68 G.54 18E.43 1a§. 897 s -93.83 AVErage L8 139 F
. SETH . B a. 54 112 .85 119,353 Jratc G -5@. el Feak 188 139 F
3 S35H . B B_57 45 .44 52 8k 54 gg -1.44 Average 186 134 P
1 5356 . B B.57 (1= Rl B7.53 Fd .8 -B. 47 Peak 18 134 P
5 18548 .68 12.086 43,54 E7.58 62,28 -18.78 Peak 186 15 P
& 15818.E8 15.74 31.64 47,38 588 -B.B2 Average 186 7 P
7 15818.c48 15.74 44,14 59.BB 74 .84 -14.12 Feak 18 7e F

Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amolitier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 2, CH54 :
g?,l_-e".lel (dBu\im)
]
B0 |
FOC-5G-PEAK- (B1-83)
o TUNLPTRE UL LT U L [
| c 7
0 1 5G- AVG
50 f
a0
30
20
10
0
1000 4000. 8000,  12000. 16000, 20000, 24000, 23000, 32000, 36000, 40000
Frequency (MHI)
Freguency Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Ho. (MHz ) [dB) (dBu¥]  [dBuvym)  (dBu¥/m) (dB) {cm) (deg)
1 Sl7e .80 B.54 98 .87 185.41 20E . Ba -394 .54 Averags 131 181 =
2 E276 .60 6.54 118.749 117.33 288 ., oo -82.67 Peak 121 lai =
3 E356 . 60 6.57 44,38 L8, 87 54, o -3.13 Average 121 l1e1 P
4 S358. 80 6.57 57.48 54,85 74 .08 -9.95 Peak 131 181 P
5 18544, 00 13,95 43.31 37.27 Gg. 2o -18.95 Peak 1a 32 P
G 1581é.aa 15.74 31.53 47 .27 54,00 -5.73 Average 1a Jod P
7158188 15.74 43,649 59,45 74 .88 -14.,57 Feak 1a& Sa4 P

Mote: Level=Reading+Factor
Margin=Lewel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. : 70 of 527
FCCID . LO9VVR3071V2



4-2)\

:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 2, CH62
g7Level ([dBuVim)
a0
80 _ | FCC-5G-PEAK- (B1-B3)
zof WTTRL IO [ | R | s B A
g
g
00 BG- ANG
Ll - i
40
30
20
10
0
1000 4000, E0040, 12000, 16000, 20000, 24000, ZBOO0, 32000, 36000, 40000
Frequency [MHZ)
Frequency Factor Reading Level Limit Margin Detecctor Height Azimuth P#F
Mo.  (HHZ) (OEY  (dBuv¥) (dBuvsm) (dBuVsm) (OB} fcm) [deg)
1 5316, 88 B.62 O6.6L1 183.23 204 . 88 -895.77 Averags 188 134 =
2 E31e. 68 6.62 188,84 115.4& 206, 38 -84 .54 Peak 166 129 P
3 S350, 00 6.57 45,48 52.85 4. 80 -1.95 Averages lad 135 F
4 5350.08 5.57 65.29 71.86 74 .08 -2.14 Peok 108 133 F
S 1asie.an 14 .86 J8.73 44,759 54, 08 -5.21 Averags 188 22B F
6 18610.00 14,86 44,82 5d .88 T4 .98 -15.592 Feak lag 126 F
¥ 15958.848 15.73 31.55 47,48 54,88 -6.72 Aysrage 188 1ar F
& 15936 88 15.73 45 55 Bl.38 T4 .88 -12.732 Feak leég 1a7 F
Mote: Level=ReadingsFactor
Margin=Lavel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, Band 2, CH62

Level {dBuY/m)

a7
a0
B0 _ FCCAG PEAK- (B1+-B3)
zo| DT AU UL L L] |
t
&
su 5G- AVG
&0 g i
40
30
20
10
0
1000 4000, g000. 12000, 16000, 20000, 24000, 28000, 32000, 36000, A0000
Frequency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimath RFJ/F
Ma. {MHz) {dB} {dBulf)  (dBuV/m] [dBuvim) {aB} {cm} rdeag)
1 53le. o0 G.62 96.19 1e2.81 1oa. 8 -97.15 Ayerage 18 BS F
2 53la.00 .62 188.47 115.8%9 194,09 -5d.591 Peak 168 B& F
3 5358.09 6.57 44,835 .68 54,88 -3.448 Ayerage 168 86 F
4 5358, 88 6.57 6L.70 65.33 T4, 88 -5.67 Peak 168 filal F
5 locl2o. &8 14 Bk 3@_F5 44 81 G4 . a8 -4, 14 Lysrage 1ea 111 F
& 10620, 88 14 .86 43.50 L7.B5 T4, g8 -16.35 Peak 1e6 111 F
7 15930.88 1E.7 3L.E3 47 .26 C4 .88 -6.7 Ayarage 16 185 P
g 15930.08 1E.7 45,45 51.18 T4 .86 -12.82 Peak 16 185 P
Mote: Level-Readingt+Factor
Margin-Level-Limit
Factor=Antenna Factor 4+ cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 4, Band 2, CH58

Level (dBuVim)

oy
8o
=0 . . T ] FCC-5G-PEAK. (B11B3)
zo| TN L L L H |
5 i
&0 G- AVG
50 i
40
30
20
10
0
1000 4000, 40040, 12000, 16000, 20000, 24000, 28000. 32000, 36000, 40000
Frequency {(MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Mo {MHz) (dB) {dBuV) {(dBuV/m] [dBul/m) (dB) {cm) rdeg)
1 5199.08 6.68 93,48 188,88 Iga.88 -188.88 Buyerage 128 135 F
2 5798, 88 6. 68 185,26 111.8E6 208,88 -f5, 14 Feak 128 135 F
3 5356. a8 B.57 4441 =t e G4 a8 -3.82 Lyarage 126 138 F
4 356,848 6.57 65,48 Ji.80 T4, B -1.494 Paak 126 138 F
5 165368.88 14 .88 43,58 E7.5@ 65,23 -18.7 Peak 166 157 P
& 15378.88 15.7 33.45 40,24 54,83 -4.7 Average 166 355 P
7 15876.00 15.759 44.75 &e.54 74,88 -13.46 Peak 160 355 F
Mote: Lewvel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. . 73 of 527

FCC ID : LOVVR3071V2



.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 4, Band 2, CH58
!
sll.II,LEw.rEI (dBuVim)
a0
80 | . - | [ | . FCC-5G-PEAK] [H1-53|
7o LA M -
_ i
60 . 56- AVG
50 1
40
30
20
10
0
1000 4000, 2000, 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency {MHz}
Fraquancy Factor Reading Lavel Limit Margin Detector Height Azdimuth PJF
Ma.  (MHz) (dB)  {dBuVW)  (dBu¥ m)  (dBuMsm)  (dB) [em) {deg)
1 5298 .88 6. 60 91.94 ag.54 288.88 -181.406 dverage 148 183 F
2 S23a8.88 6. 68 184,358 11@. 948 284 .88 -69.148 Peak 1448 183 F
3 5358 .88 B.57 45.45 58,82 54, B8 -3.98 AVEr3ge 148 183 F
4 5358.88 6.57 55.34 71.91 7468 -2 .89 Peak 148 183 P
L 18588.88 14 . G 13.48 E7.48 oH. 28 -16.72 Peak 166 213 B
6 15378.88 15.74 33.22 49 .81 54.68 -4 09 fverage 168 38 B
7 15878.86 15.749 44.41 o, 20 4.8 -13. 8@ Peak 1aa 349 P
Hote: Lewel-Reading+Factor
Margin=Level-Limit
Factor=fintenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023
T-FD-511-0 V1.5 Page No. : 74 of 527

FCC ID : LOVVR3071V2



4-2)\

:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming

Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 1, Band 3, CH100

Lewvel (dBulim})

ar
a0

ga
ro| THRUTTR I'I;W_I_-l_ll_lE I H-1H

B0 7

FCC-5G-2PEAK- (B1+-B3)

| 56 MG
50

40
1]
20

10

D
1000 4000, BO0O, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Fraquency (MHz}

Frequency Factor Readling Level Limit Margin Detector Helgnt Azimuth P/F

Mo, (MHZ (4B (dBuUwY  (dBUVImY  (dBuvemt (dE) (cm) foeg)
1 5468.88 .50 a42.1@ 48.70 54 .66 -5.121 Average 188 135 P
2 54508.86 .60 35.32 63.81 74,68  -18.90 Feak 188 135 P
3 5470.04 6,72 59,68 66 .40 G8. 26 -1.B@ Feak 186 135 P
4 55008.86 6.88 18@.25 187.65 28@.88 -92.95 Average 188 135 P
5  55908.80 6.8 111.85 117.83 28@.68 -8§2.17 Feak 188 135 P
6 11888.868  14.65 3@ .82 &4 T8 54,68 -9. 3@ average 1988 4 P
T 115888 88 14 BB 43 _ B9 58.37 74 B8R -15_ 83 Feak 188 34 P
& 15588.BE  17.83 45 5@ T G5 . 78 -5_AT Feak 188 Eval P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 3, CH100
g7Level [@Buvim)
L
a4
L | FCC-5G-PEAK- (B1+-B3)
rof TR AL UL L
| 7
60 5G- AVG
50
A
30
20
10
0
1000 4000,  &000. 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz)
Frequency  Facter Reading Lewel Limit Margin Detzctor Height Azimuth PAF
Hg . [MHZ) (dB ] [dBuv)  (dBu¥/m) {dBuvym) (dB] fcm) (d=g)
1 Saga. 88 k. AY 41497 A8 Bk 5488 -5.34 Luerage 147 78 F
2 Lag8. 88 B.BY 55.15 Bl .84 Fa.88 -12.16 Paak 142 7a F
3 E478.04 6.72 57.41 g4,13 od.28 -4, 87 Paak 243 7e P
L LoBd. 08 G. 80 188.18 186,98 284,88 -93.a2 hverage 243 7e P
5 55848.848 &. 80 1168.95 117.75 286,88 -82.25 Peak 2437 7a F
6 1lo66.84 14 .68 23,34 44,62 54,88 -9.38 Average lad 19 F
T Llo00.58 14 .68 45.45 58.13 T4.08 -15.87 Peak 1lad 19 F
& 1la598.88 17 .83 45.43 B2.52 68.28 -5.68 Peak 168 £33 F

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-fntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 3, CH120

gyLevel (dBuVim)

a0

a0
70 UL UL T T 7 U

G0

FCC-5G-PEAR- (B1+-B3)

5G- AVG

a0
40
30
20

10

0
1000 4000, B000. 12000, 16000, 20000, 24000, 26000, 32000. 36000, 40000
Frequency (MHz)

Frequency  Factor Reading  Lewel Limit Margin Detector Height Azimuth P/F

No. {MHz ) (dBE} (dBu¥) (dBuv/m) (dBu¥/m) (dE} {om) [deg)
1 Sdnd . Ba B.E9 45 17 Sl .96 Cd BB -2 a4 Avarags 114 148 P
2 Sda0. Ba 5.69 57,24 53.92 7488 -18.87 Peak 114 148 P
3 B470, 0@ G.72 Eg8.@3 24,75 6d. 28 -3.45 Peak 114 148 P
4 Se0a . Ba G.78 189,52 116.2@ 20840, 38 -83.78 Averages 114 148 P
5 Sl 0l 5.78 1159.965 125.74 204, 00 -73.26 -1 114 140 P
6  11iea.86 14.71 32 .44 47.15 54,88 -6.8% Average 2e8 385 P
7 11iea.00 14.71 45,97 8. 68 74,08 -13.32 Peak 2ee 385 P
& 16&88.88 19,85 4n,. 17 685,27 Gf. 78 -2.93 Peak 188 a3 P
Mote: Level=Reading+Factor
Margin=lavel -Limlt
Factor=fntenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Apr. 21, 2023

T-FD-511-0 V1.5 Page No. . 77 of 527
FCC ID : L9VVR3071V2



4-2)\

."\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 3, CH120
g?I_E\'EI {dBuN/m)
an
= N _ 1] FCC 66-PEAK (B1-E3)
ro| TLNF TR UL L H L]
7
50 oG- AVG
50
40
30
20
10
0l
1000 4000, 2000. A12000. 16000, 20000, 24000, 2BDOO. 32000, 36000, 40000
Frequency (MHz)}
Frequency Factor Heading Lewel Limit Margin Detector Height Azimuth PSF
Mo {MHz ) {dE) {dBu¥) {dBuV/m) (dBu¥/m) (dE)} {cm) [deg)
1 5468 . 68 5.69 47.93 458,62 54,88 -4.,38 AvErage 343 T P
2 5460 .68 5.69 56.15 62.64 T . B8 -11.16 Pedk 393 T3 P
3 S478.88 5.732 5T.62 5434 68 .78 -3 .86 Peak =k 73 =
4 Snbd . oo a.78 169 @as 115. 86 L -84.14 Averags 343 73 =
= Se08 . 38 5.78 119.59 126.37 2040, 88 -73.63 Peak 303 73 P
B 11204, e 14.71 33.85 48.56 E4, 08 -5.44 Averages 164 g P
711200, 08 14.71 47.35 52.86 T4, 68 -11.54 Peak 1ea 38 P
g 1Ggea. a0 13.685 45.7 54. 79 6. 18 -3.41 Peak leg 34 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 3, CH140

Level {dBu¥im)

a7
a0
&0 _ FCC-5G-PEAK- (B1-B3)
o TURUTTH AL UL L L
(3
B0 1
- - + + + - - SG-A.IJG
&0 4
40
a0
20
10
0
1000 4000, 2000, 12000, 16000. 20000, 24000, 2B000. 32000, 36000 ADO0D
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height azimuth RB/F
No. {HHz) {dB) (dBuV} (dEuv/m] [dBul/Sm) {dB) {cm) [dag)
1 ST a0, BE G.86 99,55 1865.45 106,88 -893,55 Ayerage lea 14 F
2 5T, B 6.86 114, 38 117.16 184,68 -g2.84 Peak 1&a 146 F
3 5TI5.08 6.83 59,44 66.27 6. 28 -1.93 Peak léa 146 F
4 1144660, 68 14 .94 3@, 58 45 .33 54, 68 -8,67 Lperage 1éa 3 F
5 11488.88  14.94 44 BB =T T4.83 -14.48 Paak 180 pL=] P
B 17186 688 2@ 81 4433 B5 .14 A, 28 -3 .8k Paax 1eb 334 F
Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, Band 3, CH140
g7Level (dBuvim)
a0
80 ' i FOO-5G-PEAK. (B1-B3)
rofl MACTHR TIOUAL T 1 LT T 1717
il
50 [ _ | _ | | BG-AVG
| 4
40
30
20
10
0
1000 4000. B0, 12000, 16000, 20000, 240000, 28000, 32000, 36000, 40000
Freguency (MHz)
Freguency  Factor Reading Level Limit Margln Detector Helgnt AzZinmuth PFF
Mo, {MHz} (B (dBUY)  (dBuv/m)  (dBuvim) (dB roml (degl
1 5786.60 5.88 g99.58 185.45  2@@.@p@  -33.55 Average 132 6T =
2  5780.00 5.8 11@.17 117.83 2é@.@8@ -32.97 Peak 132 267 P
3 5725.00 G.83 59,47 65.38 68,28 -1.98 Peak 132 267 P
4 114e8.88 14.54 8. 35 45,29 54,684 -8.71 Average 168 7 P
5 114e8.88  14.54 44 , 68 53.54 74.88 -14.46 Peak 188 7 P
6 171e8.88 28.81 44,31 A5.12 68,28 -3.88 Peak 188 329 P

Hote: Level=Readings+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Bmplifier Factor
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Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 3, CH100
BTLE‘IH {dBuN/m)
a0
&0 _ | FCO-5G-PEAK- (B1+-B3)
ol THUUIT W FIFLOL LT [
4 8
Fi
st [ | _ _ | _ | BG- AVG
50 i
40
30
20
10
0
1000  4000. BOHD. 12000 16000, 20000, 240000 28000, 32000. 36000, 40000
Frequency (MHz)
Frequency Factor  Reading  Level Limit Margin Detector Height  Arimuth PAF
Mo.  (MHT) (dE}  (dBu¥) (dBuvym) (dBulfym)}  (c0B) (em) [dag)
1 Sdgl. 0o G.55 42,22 43.91 54,80 -5.89 Averages 1a5 135 F
2 S450.00 5.65 55.1B 51,87 T4. 00 -12.13 Pzak 1a3 135 F
3 5470, 04 G6.72 59,60 G5 . 58 G8. 20 -1.62 Fzak 1e3 139 F
4 55049.09 5,88 95 . 64 185 .44 16@ ., ob -94 .58 Arerage 1&g 135 F
5 5588 .88 6. 58 111.61 115.41 288,98 -81.59 =14 189 139 F
B 11e66. 68 14 _EE @11 a4 g4 L4 _ad -9.11 Arsrags leg 349 F
7 11o06. od 14.68 43,66 L. 34 T4 68 -15 .6k Pzak Ted 30 F
g 1g5004.08 17 .83 45,37 562,44 6d.28 -E. 8@ Peak 1aa 318 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=4mtenna Factor + cable loss - Omplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power . | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 3, CH100
g?LﬂW| (dBu\Im)
a0
80 _ | FCC-5G-PEAH- (B1-B3)
zo| TP T UL T LT M
i]
60 I [ CPATEE
50 i
40
30
20
10
0
1000 4000, aoog.  A2000.  AGOOD. 20000, 24000,  2E000. 32000, 36000, 400040
Frequancy [MHZ)
Freguency Factor HAeading Level Limit Margin Detector Height Azimuth P/F
M. {MHZ ) {dE (dBuUY)  (dBuvsm)  (dBuY/m) {CE {om) [deg)
1 5468, 28 5.69 42.18 48,79 4 .88 -5.21 Averags 251 78 P
2 S460 ., 30 5.69 E4.75 51 .44 T4 .88 -12.56 Peak 251 7@ P
3 SATO, 00 S.72 56,04 53.66 6. 20 -4.54 Peok 251 7o P
4 S50, 88 5.88 98.42 185,22 200,00 -94 .78 Averages 251 78 P
=] So99, 88 G.08 111.28 118 .88 209,00 -8 .88 Peak 251 il P
& 1lowd,.ed 14,68 39, L3 44,81 54,848 -9.1% Average 168 37 P
¥ 11988, a8 14,68 43,33 il G | Td4.98 -15.99 Feak 188 3T P
B 1568 88 17 .83 45 3k [Swcis] hd .18 -5_&81 Peak 168 317 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2, Band 3, CH120

Level (dBu\im)

T
a0
= AR . ] FCC 6G PEAK. (B1-B3)
rol HLHLE | [H1][E - LA H L
i
50 oG- ANG
50
40
30
20
10
0
1000 4000. 2000, 12000, 16000, 20000, 24000. 223000, 32000, 36000, 40000
Frequency (MHz}
Freguency  Factor Reading Lewvel Limit Margin Detector Height Azimuth PSF
. (MHz ] {d2) (dBuV]  [dBuv/m)  (dBuV/m) {dB {em) (deg)
1 S4G8 . o8 6.659 45.1a 51.79 54,08 -2.21 Average laa 144 P
2 S4A/8 .88 6.69 57 .6A 84,35 74,648 -3,.65 Feak 18E 148 P
3 S470.88 6.72 59 .55 6527 EE .18 -1.95 Peak 188 148 P
4 Cele . B b. 78 188 . pb 115,38 20 . Ba -84 .62 Lverage 186 146 P
5 Sel8 . o8 6.78 131 .49 123,27 2648 , i -71.73 Peak 16& 146 R
5 11268, 68 14.71 31.51 45,22 54,64 -7.78 Avaerage 128 247 P
7oo112a8.00 14.71 44,849 53,58 74,00 -14 .48 Peak jileiz] 247 P
8 1coes. o8 19.85 45,78 64.83 Gg.18 -3.37 Peak 1a8 188 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable leoss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02

Non-Beamforming

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 2, Band 3, CH120

EIIFLtr*.rr:~l (dBuV'm)

40

80 FOC-5G-PEAK- (B1+B3]

7ol TEMTTHEREUL L 1 S S S —
7

o0 | 56- AVG

o T 1—
40
30
20

10

0
1000 4000, 2000 12000, 16000. 20000, 24000. 28000, 320000 36000. 40000
Frequency (MHz)

Freguency  Factor Reading Lewvel Limit Margin Detector Helght azimuth PrF
M . (MHZ) (dB ) (dBUV)  (dBuv m)  (dBuvsm) [aB) [cm) (cegl
1 s450.88 6.69 42,86 C@d.40 4,66 -3.51 Average 304 77 p
2  S450.80 6.69 56.51 63.20 74.88 -10.88 Peak 394 77 p
3 478,88 G.72 57 .80 63.7B 58.28 -4.42 Feak 394 77 P
4 5500.80 G.78 187.85 114.63 290.88 -85.37 fverage 394 77 P
5 S5A08.88 6.78 128.64 127.47 Z0@.BE -T721.5B FEEk 334 77 P
i 1178@.BE 14,71 3z2.91 47 . R 54, B8 -fi. 36 Luerage 168 @6 P
To11r0@.BE 1471 45 35 Bl Bh 7.EE 213,04 Pezk 184 2Bk p
2 1530@.8@ 10,85 45,10 B2 58,28 -%.496 Peak 184 247 p
Note: Level-Reading+Factor
Margin=Level-Limit
Factor=4ntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | VERTICAL
Test Mode : | Mode 2, Band 3, CH140

Level (dBuVim)

a7
a0

T _ T FCC 5G-PEAK. (B1-B3]
ro| MRS P L Il [ |

b

&0 9G- AG

30 1
40
30
20

10

0
1000 4000, 8000, 12000, 15000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz}

Frequancy  Factor Reading Level Limit Margin Detectoer Height Azimuwth PJF

No. (MHE) (dB) fdEuv)  (dBuVSm)  (dBuV/m) (dB) [cm) (deg)
1 5704.88 6,56 95. 64 1@5.58 288,88 -94., 56 AvErage 1ad 135 F
ki 5788.88 6. 56 111.46 118.32 288 .88 -81.68 PeEk 158 139 P
3 5725 .86 B.B3 959 bBh .42 B .2 -1.78 Peak 1648 139 p
4 11488, 88 14 .94 38,52 45 .46 54 . 6E -8.54 fyerage 164 £l F
5 11404.88 14 .04 43,85 £a8.79 74 .68 -15.21 Peak 1ad E1 P
6 17104.88 28,81 44,38 65,19 o8 .28 -3.81 Peak 1ad 323 P

MNote: Lewvel-Reading+Factor
Margin-Lewel-Limit
Factor=fdntenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 22110068-TRFCC02
Non-Beamforming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, Band 3, CH140

Level {dBuVim}

LT
o
50 | FCC-BG-PEAK- [(B1-B3)
of UL AN U L 1
&0 :
L . | . | | | 5G-AVG
] 4
40
K]
20
10
0
1000 D00, 2000, 12000, 16000, 20000. 24000, 28000, 32000, 36000. AD000
Frequency (MHz)
Frequancy Factor Reading Level Limit Margin Detector Hedight Azimath FJ/F
Mo.  [MHZ) (dB)  [dBuv) (cdBuvsm) [dBuv/m)  (dB) (em) [d=g)
1 STEO0. 00 5.86 08,44 1e5 .34 280,80 -94.,7@ Average 142 7a F
e 2780 .08 .06 118.45 117.31 186,89 -g2 .69 Peak 142 7a F
3 3TZ5.08 G.83 57.13 63.98 05.28 -4 ,22 Peak 142 75 F
4 11468 ,88 14,94 38,58 45,44 54,88 -8 .56 hverage 184 21 F
5 1l1488.8@ 14.54 435,57 5E.E1 74.88  -15.39 Paak 188 z1 F
B 17184 86 @ 81 44 .51 B5.32 AE.28 ] Paak 166 195 F
Mote: Lewel=Reading+Factor
Margin=Level-limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non-Beamforming

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL

Test Mode : | Mode 3, Band 3, CH102

g?l'e“l {dBuiim)

a0

0 ' i FOC-5G-PEAK. [B1-E3)

rol MUTTRY TFI 10 171 | I e o e

i &
| 7

50 L l . . | BG-AVG

50 it

40

30

20

10

0

1000 4000, BOOD. 12000. 16000. 20000, 24000. Z2000. 32000, 36000, ADDOO

Frequency (MHz)

Frequency Factor Reading Lewel Limit Margin Detector Height Azdimuth PYF
Mo {MHzZ) {dB) (dBuv)  (dBuvsm)  (dBuY/m) [f==R] {em) {deg)
1 5460.608 5.69 43,47 58,16 54,86 -3.84 Avermge 156 133 P
2 546008 == 56.15 G2.54 74,80  -11.16 Peak 156 133 P
3 5470.68 G.72 59.52 55.24 68,28 -1.96 Peak 156 133 P
4  5510.608 5.79 95,93 182.72 286.88 -97.28 Average 156 133 P
5  551@.08 6.79 1B&.74 115.53 Ze@.P@  -54.47 Peak 156 133 P
& 11828 68 14 67 El 4528 54 B8 -8.712 Average  1B@ 31 =
7 o11e2e.8  14.67 43,37 SE.ad 74,88 -15.96 Paak 186 31 =
8 1653@.88 17.31 44,88 52.15 63,20 -5.81 Feak 186 351 =

Hote: Level-Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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